

**TEST REPORT****NUMBER : VEMT11003347**  
**DATE : 16-Mar-2011****APPLICANT : K.V COLLECTION INC.**  
3217 S. GARFIELD AVE., COMMERCE, CA 90040, UNITED  
STATES OF AMERICA.,  
**ATTN :****Sample Description As Declared :** Two (2) Pieces Of Submitted Knit Garment Sample  
Said To Be Burn Out Crystal Wash In Colors:  
- (A): Plum  
- (B): Kelly Green  
**Fiber Content :** 60% Cotton 40% Polyester  
**Colour :** (A)Plum , (B)Kelly Green  
**Style No. :** 1AW, 1BW, 1CW, 1DW, 2BW  
**Order No./PO No. :** -  
**Fabric Weight:** : 140 G/M<sup>2</sup>


---

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)**

---

**CONCLUSION****Total Lead (Pb) Content In Non-Surface Coating**

<u>TESTED SAMPLE</u>	<u>STANDARD</u>	<u>RESULT</u>
(1) (2)	U.S. Consumer Product Safety Improvement Act 2008 Title I, Section 101 For Total Lead Content In Non-Surface Coating Materials (Substrate)	PASS

**PREPARED & CHECKED BY :**  
**FOR INTERTEK VIETNAM LTD. [VIETNAM]**  
**THANH NGUYEN**  
**OPERATIONS MANAGER****(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)**

Page 1 of 2

**Intertek Vietnam Ltd.**Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.  
Tel : (84-4) 37337094 Fax : (84-4) 37337093 Website : www.intertek.com  
Ho Chi Minh office: 1st Floor, E Town EW Building, 384 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.  
Tel : (84-8) 62971099 Fax : (84-8) 62971088 Email : labtest.vietnam@intertek.com

**TEST REPORT****NUMBER : VENT11003347****DATE : 16-Mar-2011**

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

**1. Total Lead (Pb) Content In Non-Surface Coating**

As Per Standard Operating Procedures For Determining Total Lead (Pb) In Children's Products Test Methods CPSC-CH-E1002-08.1 And/Or CPSC-CH-E1001-08.1 Were Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma Spectrometry.

**Result (ppm)**

		<b>Requirement</b>
(1)	< 10	300 ppm
(2)	< 10	

**REMARK:**

ppm = Parts Per Million = mg/kg

&lt; = Less Than

**Tested Components:**

- (1) Plum Color Fabric (Sample A)
- (2) Green Fabric (Sample B)

---

**## END OF THE TEST REPORT ##**

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Page 2 of 2

**Intertek Vietnam Ltd.**

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.

Tel : (84-4) 37337094 Fax : (84-4) 37337093 Website : www.intertek.com

Ho Chi Minh office: 1st Floor, E.Town EW Building, 364 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel : (84-8) 62971099 Fax : (84-8) 62971098 Email : labtest.vietnam@intertek.com



**Intertek Vietnam Ltd.**

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi  
Tel : (84-4) 37337094 Fax : (84-4) 37337093 Website : [www.intertek.com](http://www.intertek.com)  
Hoachiminh office: 1st Floor, E Town EW Building, 364 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.  
Tel : (84-8) 62971099 Fax : (84-8) 62971098 Email : [labtest.vietnam@intertek.com](mailto:labtest.vietnam@intertek.com)